
Advanced Treatment 
Options for the Northwest 
Water Treatment Plant
Prepared for:

Brunswick County Public Utilities 
Brunswick County, NC

April 2018

FINAL  REPORT

NOR T HWE S T  WAT ER
T RE AT MEN T  PL A N T

B R U N S W I C K  C O U N T Y



NORTHWEST WATER TREATMENT PLANT 

BRUNSWICK COUNTY 

ADVANCED TREATMENT OPTIONS FOR THE 

NORTHWEST WATER TREATMENT PLANT 

FINAL REPORT 

APRIL2018 

CDM Smith, Inc. 

5400 Glenwood Avenue, Suite 400 

Raleigh, North Carolina 27612 

Tel: (919) 325-3500 Fax: (919) 781-5730 

NC License No. F-1255 

. ' ' ' 



 

i 

Table of Contents  
Executive Summary 

Section 1 – Background and Scope of Work 
1.1  Project Background ............................................................................................................................................ 1-1 
[...]
contaminants.	However,	the	technology	has	been	widely	applied	to	potable	water	reuse,	
particularly	in	the	State	of	California.	California	regulations	for	indirect	potable	water	reuse	

	

	

	

Photo	Credit:	Xylem	(http://www.weat.org/Presentations/2016_A‐14%20ROBISON_Texas%20Reuse_07‐15‐16.pdf)	



 Section 7    UV/AOP 

7‐4 

(groundwater	replenishment,	subsurface	application)	requires	implementation	of	RO	and	AOP	
for	Full	Advanced	Treatment	(FAT).1	

The	first	UV/AOP	hypochlorite	system	was	added	to	the	Terminal	Island	Water	Reclamation	Plant	
and	Advanced	Water	Purification	Facility	in	San	Pedro,	California.2	The	AOP	specifications	
included	6‐log	virus	credit,	0.5	log	1,4‐dioxane	removal,	and	less	than	10	ppt	NDMA	in	effluent	
with	a	UV	dose	of	920	mJ/cm2	and	free	chlorine	dose	of	2	to	4	mg/L.3	

UV/AOP	has	also	been	added	downstream	of	the	RO	process	at	the	Leo	J.	Vander	Lands	Advanced	
Water	Treatment	Facility	in	Long	Beach,	California.	AOP	has	been	incorporated	through	the	
addition	of	up	to	3.5	mg/L	of	peroxide.	The	UV/AOP	system	is	designed	to	achieve	a	net	log	
removal	of	NDMA	between	1.62	to	2.03	and	a	0.5	log	reduction	of	1,4	dioxane.4			

Bench	scale	testing	of	UV/AOP	is	currently	being	conducted	at	the	Northwest	WTP	to	meet	the	
following	objectives:	

 Evaluate	whether	UV/AOP	using	chlorine	can	be	used	to	remove	1,4‐dioxane,	NDMA	
and/or	PPCPs		

 Evaluate	temporal	variability	of	treatment	using	UV/AOP	with	chlorine	over	three‐time	
points,	collected	monthly	

UV/AOP	alone	is	not	anticipated	to	remove	the	target	contaminants.	However,	UV/AOP	in	
combination	with	other	treatment	technologies,	such	as	GAC	and	GAC/IX,	may	have	merit	in	
removing	approximately	90	percent	of	most	of	the	target	contaminants	and	is	being	considered	
for	the	Northwest	WTP,	as	discussed	in	Section	9.	

7.3 Summary 
Major	advantages	and	disadvantages	of	UV/AOP	treatment	are	listed	in	Table	7‐2.	

Table 7‐2. Major Advantages and Disadvantages of UV/AOP Treatment 

Advantages  Disadvantages 

Oxidant Barrier – mainly for 1,4 Dioxane, 
NDMA 

Power Requirement / O&M Cost 

Removals of some SOC/PPCPs  UV/AOP does not remove PFAS well (still need other post 
treatment) 

Additional Disinfection/Pathogen Inactivation   

Taste & Odor/Aesthetics   

Disinfection Byproduct Control (D/DBPR)   

	
																																																																		

1https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/lawbook/RWregulations_20140
618.pdf	(Last	accessed	February	27,	2018)		
2	https://watereuse.org/wp‐content/uploads/2017/04/WateReuse‐OC‐Newsletter‐2017.1_Spring_Summer.pdf	(Last	
accessed	February	27,	2018)	
3	http://www.weat.org/Presentations/2016_A‐14%20ROBISON_Texas%20Reuse_07‐15‐16.pdf	(Last	accessed	
February	27,	2018)	
4	http://www.spi‐engineering.com/wp‐content/uploads/2016/03/2016‐AWWA‐Wesner‐LVL.pdf	(Last	accessed	
February	27,	2018)	



 

8-1 

Section 8 

Existing Facilities Expansion 

The Northwest WTP is currently rated at a finished water treatment capacity of 24 mgd. The 

County has approached the need to expand the Northwest WTP through a three-phased process, 

and has previously completed Phase 1 (2011) and 2 (2015) of the expansion. With the completion 

of the upcoming Phase 3, the Northwest WTP will be ready to be rated at 36-mgd finished water 

capacity.  

The purpose of this section is to describe the major facilities that will need to be expanded for the 

Phase 3 Northwest WTP Improvements Project. The Phase 3 scope of work was evaluated in 

2010 and then again in 2014, with modifications to the future planned improvements being made 

with each update. With the recent discovery of GenX, Nafion by-products, and other emerging 

contaminants, and the associated need to add advanced treatment technologies to the Northwest 

WTP, the scope of Phase 3 again requires modifications. Advanced treatment technologies that 

are being considered as part of the expansion and their associated costs are discussed in Section 

9. This section discusses elements of the expansion that are required regardless of the advanced 

treatment technology selected. The plant expansion is illustrated on Figure 8-1. 

8.1 Parallel Raw Water Transmission Main 
Raw water for the Northwest WTP is purchased from the Lower Cape Fear Water and Sewer 

Authority (LCFWASA). The water is conveyed by the Kings Bluff Pump Station, which is located 

upstream of Lock and Dam No 1, through a 48-inch diameter main, to a 3-million-gallon ground 

storage tank. Raw water is then conveyed by gravity through 48-inch and 36-inch diameter raw 

water mains to the Northwest WTP. Based on previous studies, the County has planned for a new 

parallel raw water main extending approximately 1,860 feet to feed the rapid mix basins. The 

planning-level opinion of probable capital cost estimate for the parallel raw water transmission 

main including 30-percent contingency is $1.1 million.  

8.2 New Rapid Mix and Raw Water Flow Meters 
The addition of new centralized rapid mixing and raw water flow meters is included as part of the 

Northwest WTP upgrade and expansion to provide efficient use of coagulant chemicals and to 

initiate coagulation upstream of the basins converted to Superpulsators® as shown on the site 

plan. Three rapid mixers are included for firm capacity equal to the Superpulsators® capacity 

even when one mixer is out of service. Each rapid mixer will have an upstream flow meter for 

metered pacing of coagulant chemicals. The rapid mixers are sized for 1 minute of contact time in 

the mixer with variable speed drives for controlling mixing intensity. Coagulation continues in the 

piping and vacuum chambers downstream of the mixers. The planning-level opinion of probable 

capital cost estimate for the rapid mixers and flow meters including 30-percent contingency is 

$2.9 million.



 Section 8  •  Existing Facilities Expansion 

 

8-2 

 

 
    

Figure 8-1 – Site Plan 



 Section 8 •  Existing Facilities Expansion 

8-3 

8.3 Conversion of Existing Pulsator® Clarifiers to 
Superpulsators® 
The Northwest WTP has two Pulsator upflow clarifier treatment trains with two clarification 

units in each train; each unit is rated at 6 mgd. To provide sufficient capacity for the expansion, 

the existing Pulsators® will need to be converted to Superpulsators®. The conversion to 

Superpulstators® will include the following improvements based on previous recommendations 

provided by the manufacturer: 

� Retrofit with inclined plates 

� Replacement of 8-inch circular collection pipe laterals with 12-inch laterals 

Hydraulics will be checked in design and may result in raising of the Pulsator walls and the 

vacuum chamber walls, so cost is being carried for those items in case needed.  Each 

Superpulsator® will have a capacity of up to 12 mgd with a hydraulic loading rate of up to 2 

gpm/ft2. The planning-level opinion of probable capital cost estimate for the conversion of the 

existing Pulsators® to Superpulsators®, including 30-percent contingency, is $8.5 million.   

8.4 Addition of Greenleaf Filters with Pumped Backwash and 
Air Scour 
The capacity expansion requires installation of two additional Greenleaf filter modules with 

pumped backwash and air scouring.  Each Greenleaf filter module will have four cells as with the 

existing modules, each cell approximately 24 feet by 24 feet, similar to the existing Greenleaf 

filters. Each filter will have 9 inches of sand, and 18 inches of anthracite to match the existing 

filters.  To provide the extra capacity for plant losses (backwashing, clarification blowdown, and 

concentrate loss in the RO option), the total amount to be filtered while producing a net capacity 

of 36 mgd would be 39 – 45 mgd.  The low end of the range (39 mgd) is for conditions without RO 

advanced treatment, while the high end of the range (45 mgd) is for conditions with a 2-stage RO 

advanced treatment system following the filters.  The planning-level opinion of probable capital 

cost estimate for two additional Greenleaf filter modules with pumped backwash and air 

scouring, including 30-percent contingency, is $12.5 million.  

8.5 Chemical Storage and Feed Improvements 
Chemical feeds through the Northwest WTP are listed in Table 8-1. Chlorine dioxide is used for 

oxidation and disinfection. Sodium hydroxide is fed to raise the pH. Polyaluminum chloride is the 

primary coagulant. Powdered activated carbon (PAC) is stored in a silo and added just as needed 

for taste and odor control. Coagulant aid polymer assists in holding together the Pulsator® sludge 

blanket. Sodium fluorosilicate is added as a fluoride source to help lessen customer tooth decay.  

Phosphate is for corrosion control and particularly Lead and Copper Rule Compliance. Chlorine is 

added for disinfection. Ammonia is added to react with the chlorine to form chloramines for a 

residual disinfectant carried into the distribution system that forms less disinfection byproducts 

than free chlorine. 

  



 Section 8  •  Existing Facilities Expansion 

 

8-4 

Table 8-1. Chemicals Used at the Northwest WTP 

Chemical Application Points Use 

Chlorine Dioxide (Chlorine + Sodium 
Chlorite) 

Pre-Rapid Mix 

Filter Influent Channel 

Post-filter 

Oxidation 

Disinfection 

Sodium Hydroxide (Caustic) Rapid Mix 
Post-Filter 

pH Adjustments 

Polyaluminum Chloride (PAX) Rapid Mix Coagulation 

Powdered Activated Carbon (PAC) 
Rapid Mix 

Taste and Odor Control 
(Infrequently Used) 

Coagulant-Aid Polymer Rapid Mix Effluent Coagulation Aid 

Sodium Fluorosilicate Post-Filter in Clearwell Influent 
Piping 

Fluoridation 

Phosphate Post-Filter in Clearwell Influent 
Piping 

Corrosion Inhibition 

Chlorine Post-Clearwell Disinfection 

Ammonia Post-Clearwell Disinfection 

 

The plant is designed for five 500-pounds-per-day (ppd) chlorine dioxide generators with four 

generators currently installed. There is one 10,000-gallon sodium chlorite tank. There are two 

6,750-gallon caustic tanks and three 18,000-gallon PAX tanks. The PAC silo is 12-foot diameter by 

19-foot-3-inch straight wall height. There is one 10,000-gallon phosphate tank.  

The plant was recently expanded with storage capacity added to provide for the future expansion 

as shown in Table 8-2, with the exception of chlorine gas storage which requires both upgrade 

and expansion as discussed in Section 8.6. An allowance of $400,000 is included in the probable 

capital cost for the expansion for improvements that may be necessary to increase the capacity of 

chemical feed equipment.  

8.6 Upgrades to Chlorine Facility 
The chlorine facilities require upgrades to increase capacity, add containment around the 1-ton 

cylinders, and to implement safety measures such as all-vacuum operation and scrubber addition.  

The exact location of the new chlorine room will be refined during preliminary design, and is 

currently planned to go in the room previously used for high service pumping.  Additions are to 

include new all-vacuum system with four on-line cylinders with automatic switchover to four 

more cylinders, leak detection and scrubber. Micromotion flow meters will continue to be used in 

place of scales for chlorine gas as the plant has successfully done for 17 years.  The planning-level 

opinion of probable capital cost estimate, including building addition to enclose the chlorine 

facilities and 30-percent contingencies, is $1.6 million. 

  



 Section 8 •  Existing Facilities Expansion 

8-5 

 Table 8-2. Projected Chemical Needs and Bulk Storage Facilities 

Chemical Storage Estimate for 36 MGD - Average Flow @ Chemical Use 

Chemical  

Projected 
Average Flow 

Rate (mgd) 

Average 
Concentration 

(mg/L) 

lbs- 
chemical/ 

day 

30-day Storage 
Requirement 

Units 
Existing 
Storage 

PAX-18 20.0 53       8,840  23,361 gallons 38,000 

Caustic 20.0 12       2,002  9,295 gallons 15,000 

Corrosion Inhibiter 

(Phosphate) 
20.0 0.80          133  1,020 gallons 10,000 

Sodium Chlorite 20.0 1.9          317  3,691 gallons 10,000 

Chlorine* 20.0 4.7          784  12 tons 8 

Ammonia** 20.0 0.8          133  2 tons 2.1 

*  Suggested discharge rate < 15lbs/hr – at least 6 one-ton tanks online with auto-switchover to 6 more 

**  Ammonia storage tank maximum 85% full 

  

Chemical Storage Estimate for 45 MGD - Average Flow @ Average Chemical Use 

Chemical  

Projected 
Average Flow 

Rate (mgd) 

Average 
Concentration 

(mg/L) 

lbs- 
chemical/ 

day 

30-day Storage 
Requirement 

Units 
Existing 
Storage 

PAX-18 25.0 53     11,051  29,014 gallons 38,000 

Caustic 25.0 12       2,502  11,764 gallons 15,000 

Corrosion Inhibiter 

(Phosphate) 
25.0 0.80          167  1,281 gallons 10,000 

Sodium Chlorite 25.0 1.9          396  4,638 gallons 10,000 

Chlorine* 25.0 4.7          980  15 tons 8 

Ammonia** 25.0 0.8          167  2 tons 2.1 

*  Suggested discharge rate < 15lbs/hr – 8 one-ton tanks online with auto-switchover to 8 more preliminarily 

**  Ammonia storage tank maximum 85% full 

 

8.7 Residuals Improvements 
Currently, all sludge from the Pulsators®, all backwash wastewater and filter-to-waste water, and 

filtrate from the contract belt-press dewatering operations is conveyed to a 260-foot by 120-foot 

residuals equalization basin for equalization and settling (refer to Figure 8-2). These flows enter 

the basin through a common pipe on the east side. Settled solids are collected in the basin with a 

12-inch diameter polyvinyl chloride (PVC) pipe with 2-inch perforations every 2 feet on the 

bottom of the basin spanning only 100 feet into the effluent side of the basins. A dry-pit pump 

station is used to pump the sludge from the residuals equalization basin to the 80-foot diameter 

thickener. Dry-pit sludge pumps are then used to pump sludge from the thickener to the contract 

belt filter presses where the sludge is dewatered and hauled off-site. The dewatering system is 

owned and operated by Synagro Technologies, Inc. Decant water from the equalization basin is 



 Section 8  •  Existing Facilities Expansion 

 

8-6 

removed with a fixed 12-inch decanting pipe with 2-inch perforations on 1-foot centers. Decant 

from the equalization basin and decant from the thickener are conveyed to the NPDES discharge. 

 
Figure 8-2  
Residuals Equalization Basin 
 

The 2014 Northwest Water Treatment Plant Phase II Improvements Study delineated residuals 

handling improvements that included adding sludge collectors to remove sludge from the floor of 

the existing equalization basin for the 36-mgd expansion. This approach, which is shown on 

Figure 8-3 is still a valid option, though the alternatives are recommended to be limited to cable-

driven devices as pneumatic-driven devices have been replaced in many locations due to 

excessive maintenance issues. For increased reliability, improved operations and to 

accommodate flows up to 45 mgd, a new (second) thickener is also recommended along with 

upgraded pumping to and from the thickener. The recycle pumps are currently not working and 

need replacement. The proposed improvements are shown on the site plan. The planning-level 

opinion of probable capital cost estimate for the recommended residuals improvements, 

including 30-percent contingencies, is $4.3 million. 



 Section 8 •  Existing Facilities Expansion 

8-7 

 
Figure 8-3 
Modifications to Add Sludge Collectors to the Equalization Basin Per 2014 Northwest Water Treatment 
Plant Phase II Improvements Study 
 

8.8 Electrical Improvements 
The existing electrical system consists of a 3MVA utility transformer, a 2000kW generator, 4000A 

ATS, 2000A switchboard MSB, and 2000A switchboard HS with provision for temporary 

generator connection. It appears the existing electrical distribution system does not have the 

capacity for the expansion. The planning-level opinion of probable capital cost estimate for the 